
ELEC. SHED

OF
FIC

E
GE

OT
EC

H
CO

RE
 SH

AC
K

CO
RE

SP
LIT

MU
ST

ER
 S

TA
TIO

N

SURVIVAL

TRANSFORMER

SETTLING POND #1

SETTLING POND #2

Sampling Station 1652-2

RC
 TE

NT

FIRST
AID

CORE STORAGE

INCINERATOR 

SHED

SOIL CONTAINMENT BERM

CAMP WATER
INTAKE COMPRESSOR

BOS-4BOS-3b

BOS-1
0+000

0+050

0+100

0+150

0+200

0+250

0+263

Sludge Recycle Storage

Emergency Overflow Container

New Membrane
Bioreactor Plant

Alternate Discharge Line

New Effluent Line

New Discharge Point

44
10

00
 E

44
12

50
 E

44
15

00
 E

44
10

00
 E

44
12

50
 E

44
15

00
 E

7505250 N

7505500 N

7505750 N

7505250 N

7505500 N

7505750 N

0+000

0+050

0+100

0+150

0+200

0+250

0+300
[...]
environmental footprint.  

A regular cleaning process is necessary to maintain the membrane filter. Under continual operation 
(24/7) the SaniBrane® filter has a life of between 3 to 5 years before requiring replacement.  With 
cleaning and extremely good sewage preparation and screening, 7 years of life may be possible.   

One significant feature of the processes is that, with the exception of the final sludge handling, the 
sludge management process is entirely enclosed within the process vessels which make the facility 
more “operator friendly” by reducing operator exposure to noxious gases and liquids.  This results in 
a more pleasant work environment for operators and living environment for nearby residents of the 
Boston Camp. 

5.2 Description of the SaniBrane® Sewage Treatment Plant 

The SaniBrane® Membrane Bio-reactor STP for HBML’s Boston Camp was designed to treat 
municipal strength sewage and is housed in six - 40 foot-long containers (Figure 4).   

 



SRK Consulting 
Boston Advanced Exploration Project: Operation and Maintenance Manual for the Waste Water Treatment Facility Page 14 

MV/sdc Boston Sewage Management Plan_Report_1CG008 001_MV_20090414_FNL.docx, Apr. 15, 09, 9:27 AM April 2009 

The plant is designed to the following specifications: 
• Maximum flow     28,000 L/d 
• Minimum daily flow    2,800l/d 
• Average hourly flow (ADF/24)   1,170L/h  
• Instantaneous peak flow   3,500L/h 
• Dry solids production    2.8kg/d 

The effluent discharge is expected to have the following characteristics:  
• 10 mg/L BOD5 
• 10 mg/L TSS 
• 10 mg/L NH3-N 
• 200 fecals/100ml. 

As a result, it is anticipated that effluent quality will be equal to or better than the quality 
requirements specified in the Nunavut Water Board Water Licence 2 BB-BOS0712, which specifies 
Maximum Average Concentrations for TSS, BOD5 and Fecal Coliforms of:  

• 100 mg/L TSS 

• 80 mg/L BOD5 

• 10,000 CFU/100 ml Fecal Coliforms. 





SRK Consulting 
Boston Advanced Exploration Project: Operation and Maintenance Manual for the Waste Water Treatment Facility Page 16 

MV/sdc Boston Sewage Management Plan_Report_1CG008 001_MV_20090414_FNL.docx, Apr. 15, 09, 9:27 AM April 2009 

5.3 Description of the SaniBrane® MBR STP Process 

The SaniBrane® MBR STP system consists of the following major processes:  

• Pre-treatment  
− Primary settling  
− Equalization  

• Biological treatment and effluent separation  
− Anoxic treatment  
− Aeration  
− Membrane reactor  

• Treated effluent discharge  

• Sludge de-watering  

• Clean In-Place (CIP) system. 

5.3.1 Pre-treatment – Primary Settling  

Wastewater enters the STP flowing into the primary settling tank, divided by a bulkhead into two 
sections.  Settling occurs in the first section while aeration for odour control and some mixing is 
provided by coarse bubble diffusers in the second section.  Wastewater then flows from the primary 
settling tank into the equalization tank through a basket screen. 

5.3.2 Pre-treatment - Equalization  

The purpose of equalization tank is to provide a reservoir to smooth the fluctuating wastewater feed, 
allowing the downstream biological process to be fed at a constant rate.  The equalization tank is 
divided into two sections by a bulkhead.  The equalization tank (EQ) is designed to hold a varying 
volume between 0 and approximately 3880 L at an average flow of approximately 0.946 L/s (15 
USGPM).  

The tank is provided with coarse bubble aeration for mixing and freshening to reduce potential 
odours.  The system is vented to the outside through air blowers.  Two submersible equalization 
pumps are located in the tank and provide the forward flow at the controlled rate of 0.946 L/s 
(15 USGPM).  The pumps will operate with one primary duty pump running at design flow and one 
in standby.  The standby pump automatically responds if the primary duty pump fails as the system 
is controlled by a Programmable Logic Controller (PLC).  The tanks are equipped with level 
switches and alarms. The flow to the anoxic tank is set by throttling ball valves.  By the end of 
equalization actual removal of any organic contaminants (BOD, Ammonia-N, etc.) has been minimal 
and incidental.  Aeration in the equalization tank may remove 5% of the BOD and some organics 
may have been collected by screening. 



SRK Consulting 
Boston Advanced Exploration Project: Operation and Maintenance Manual for the Waste Water Treatment Facility Page 17 

MV/sdc Boston Sewage Management Plan_Report_1CG008 001_MV_20090414_FNL.docx, Apr. 15, 09, 9:27 AM April 2009 

5.3.3 Biological Treatment and Effluent Separation – Anoxic Tank 

The anoxic tank is divided into two by a bulkhead to form an anoxic and supplemental aeration tank.  
The flow into this tank is influent from the equalization tank and a recycle flow from the membrane 
reactor tank of two to four times the influent flow.  The mixing of streams forms a mixed-liquor-
suspended-solids (MLSS) concentration of ~10,000 to 20,000 mg/L.  The recycle flow contains high 
levels of nitrates (NO3-N), the end products of nitrification (ammonia removal).  Under anoxic 
conditions (zero dissolved oxygen), the nitrates will be removed and in the conversion will remove a 
portion of the BOD.  To achieve anoxic conditions, the tank is generally not aerated, but mixing is 
provided by coarse bubble diffusers, using a manual ball valve on the air line. 

The process is PLC controlled with level switches, pumps and alarms being controlled.   In the event 
of high flows the equalization tank pumps are stopped.  In the event that low levels of effluent liquid 
are available for processing, timers are activated and the process enters into a sleep mode.  Sleep 
mode involves periodically turning on blowers for scouring in the membrane modules and provides 
minimal mixing to the EQ basin.  Until the EQ basin has been reactivated and raised levels in the 
Anoxic Tank, the entire system stays in sleep mode.  Transfer pumps forward the partially treated 
liquid to the membrane reactor. 

5.3.4 Membrane Reactor 

This step in the process provides the same aeration purpose as the previous step with the added 
purpose of separating the biological solids from the flow stream and thereby creating a highly 
treated, acceptable effluent for disposal (Figure 5).  Also like the previous tank the MLSS will be 
~10,000 to 20,000 mg/L.  

 

Figure 5:  The 0.08 Micron Pore Size of the SaniBrane® Membrane Shown in Red and 
the Quality of the Water that is Produced with Different Types of Filtration 

The aluminum MBR tank houses one membrane module that acts as both the aeration and the 
separation device.  Air is provided to the unit from the membrane blower, serving primarily as a 
cleaning or scouring mechanism, but simultaneously providing air for mixing and process 
oxygenation.  Two blowers are used, a primary duty blower and a standby blower. 



SRK Consulting 
Boston Advanced Exploration Project: Operation and Maintenance Manual for the Waste Water Treatment Facility Page 18 

MV/sdc Boston Sewage Management Plan_Report_1CG008 001_MV_20090414_FNL.docx, Apr. 15, 09, 9:27 AM April 2009 

Two effluent pumps are associated with the membrane reactor tank. One operates as a primary duty 
pump with the other as a standby unit and is responsible for removing treated effluent from the 
module at a rate of 0.946 L/s (15 USGPM). 

This module is again protected by level switches, alarms and the PLC.  The float switches in the 
membrane tank act to prevent the water level above the membrane module from falling to a level 
where the unit can be affected.  On low level alarms, the permeate pumps are deactivated.  In 
addition, to shut down due to low levels, the permeate pumps cannot be operated if scouring air is 
cut off.  To this end the blower pressure supply is monitored.  Failure to supply air because of motor 
failure or failure to pressurize the line, possibly due to blockage or V-belt failure, prevents the 
effluent pumps from operating.  This prevents poor quality effluent from leaving the SaniBrane® 
unit.  Failure of the main membrane blower will trigger an alarm as well as result in a start-up of the 
standby unit.  Recycle liquid flow continues regardless of equalization pump or effluent pump 
operation.   

The effluent removed by the permeate pump is discharged to the tundra, while overflow from the 
MBR tank is recycled back to the anoxic tank.  

5.3.5 Effluent Discharge 

Effluent discharge will continue to occur via pipeline from the Boston Camp SaniBrane® sewage 
treatment plant to the tundra discharge point 100 m north of the Camp or  to a new discharge point 
directly to Spyder Lake.   

Spyder Lake Discharge: A three-inch diameter permanent HDPE pipeline has been laid from the 
STP to the Spyder Lake discharge point as shown in Figure 2.  The currents in Spyder Lake flow in a 
north / northwest direction. This takes effluent away from the shoreline and away from the potable 
water intake. The shoreline is poorly vegetated, gravel washed, lacustrine environment with unsorted 
granular sizes ranging up to large cobble. Such cobble would be used in engineering practice as 
shoreline protection. Therefore, an effluent discharge into this environment is unlikely to cause 
erosion. A Sanibrane plant is one of only a few sewage treatment processes capable of meeting the 
Fisheries Act.  and would have little influence on water quality and not need to be diluted.   

Tundra Discharge: A three-inch diameter permanent HDPE pipeline has been laid from the STP to 
the tundra discharge point shown in Figure 2.  This is the same discharge point previously 
established under the current license and described in Waste Water Treatment Facility Operation and 
Maintenance Manual - Boston Advanced Exploration Project & Hope Bay Regional Exploration 
Project, Nunavut.  The effluent will be fed into the discharge pipeline by pumps in the treatment 
plant.  The discharge will be direct to the tundra which will drain to the west towards a large lake 
Aimaoktatuk [Spyder] Lake.  In the Water Licence, regular sampling of the effluent a Station BOS-3 
is required to ensure the quality of the discharge water is maintained and reported.  Monitoring point 
BOS-04 will also require sampling.  BOS-04 is located near the shore of the lake and is designed to 
characterize runoff water from the discharge point prior to its entry into Aimaoktatuk (Spyder) Lake. 



SRK Consulting 
Boston Advanced Exploration Project: Operation and Maintenance Manual for the Waste Water Treatment Facility Page 19 

MV/sdc Boston Sewage Management Plan_Report_1CG008 001_MV_20090414_FNL.docx, Apr. 15, 09, 9:27 AM April 2009 

In winter, if the tundra discharge point continues to be used, the discharge water will be distributed 
over a wide area of minimum 7800 m2 to form ice to a depth of 1m.  During the spring thaw, this ice 
will slowly melt and flow away and is not anticipated to cause erosion as it is wide spread and slow 
melting. The vegetation in the area may however become damaged by the ice and if die back occurs 
erosion could occur.  As with the other camps at Hope Bay, HBML intends to manage the discharge 
point to ensure that soil erosion and vegetation die back does not occur.  Erosion protection in the 
form of a bed of armour rock placed at the discharge point or a diffuser system used to reduce the 
discharge energy will be provided.  Erosion protection needs will be monitored routinely at the 
discharge point and the down slope area to ensure that erosion management is effective.  The 
discharge dispersal area will also be fitted with silt curtains as required. 

5.3.6 Sludge Dewatering, Destruction and Use 

Sludge dewatering is a manual process.  The operator directs some of the flow from the anoxic and 
supplemental aeration tank via pumps to the sludge holding tank.  Polymers can be added for 
thickening in the sludge mixing tank, using the mixer for agitation.  The solution is pumped to a 
plate and frame press with filtrate directed to the sump from where it is periodically pumped back to 
the anoxic and supplemental aeration tank by submersible pump.  Dried sludge is collected in a 
sludge hopper and is removed for disposal in a suitable facility or in an approved incinerator.  
Currently, the plan is to continue to dispose of sludge as specified in Part D Item 12 of the Water 
License (2BBBOS0712) which states:  

“The licensee shall dispose of sludge removed from the Sewage Disposal Facility in a sump 
located a minimum of thirty (30) meters from the normal high water mark and such that they 
do not enter any water body”. 

In the same license Part D Item 13 and 14 states: 

13) If a Licensee contemplates the disposal and treatment of sludge on land, it shall submit 
to the Board for approval at least (4) four months prior to the disposal of Sludge a proposal 
which shall address, but not limited to: 

a. Location of disposal area; 

b. Quantities and composition of sludge; 

c. Mitigation measures to control run-off and restrict access; 

d. A program for water quality monitoring; 

e. An implementation schedule; and 

f. An executive summary of the proposal in English and Inuktitut. 

14) The Licensee shall implement the proposal specified in this Part as and when approved 
by the Board. 



SRK Consulting 
Boston Advanced Exploration Project: Operation and Maintenance Manual for the Waste Water Treatment Facility Page 20 

MV/sdc Boston Sewage Management Plan_Report_1CG008 001_MV_20090414_FNL.docx, Apr. 15, 09, 9:27 AM April 2009 

In the absence of an approved sludge disposal location at the Boston camp, all sludge will be placed 
into drums, sealed and held in storage pending an alternative approved sludge disposal method. 
Sludge could be incinerated at Doris Camp in the approved incinerator. 

Consistent with HBML’s intent to operate in the most responsible manner and conserve natural 
resources to the maximum extent possible, methods are currently being investigated to maximize 
opportunities to use the dried sludge as a fuel or fertilizer for re-vegetation if the material is found to 
be chemically suitable. 

SaniBrane® sludge will have a typical solids content of 25-30 % after the frame press.  This will 
give it the consistency of top soil.  This material can be further composted or it can be incinerated.  If 
the material can be further processed and subjected to composting at high enough temperatures to 
destroy remaining pathogens, the compost could possibly be used as a source of fertilizer for future 
site rehabilitation.  The sludge would need to be acceptable to local regulators as well as comply 
with regulations in terms of metal content and pathogen content.  Furthermore the sludge is reported 
to sustain combustion at 50% solids.  If the sludge can be adequately dried it could be used as a 
source of fuel, possibly even to sustain composting temperatures at high enough levels.  Burning of 
the sludge would need to comply with emission requirements and the ash would need to be safely 
disposed of in an appropriate facility.  HBML is committed to investigating these and other 
opportunities to ensure their environmental footprint is reduced as far as possible. 

5.3.6 CIP System – Organic Cleaning 

A mild solution of sodium hypochlorite (0.5%) is added to the membrane modules for cleaning once 
or twice per year.  The need for this cleaning process is determined from monitoring of the trans-
membrane pressure.  This will involve daily monitoring of the pressure reading between the 
discharge headers in the MBR Tank and the discharge pressure on the effluent pump.  A reading 
indicating a rise of 20kPa (3psi) from the initial recorded reading requires a planned cleaning.  

A chemical feed pump introduces the sodium hypochlorite solution to the module. After adding 
500L (130 Gallons) to the module, the system will be allowed to soak for several hours.  If an 